

## THE BISHOP MATERIALS LABORATORY

100 Clemson Research Blvd. Anderson, SC 29625 (864) 656-1094 Fax: (864) 656-1095 www.bishopmaterialslab.com



## Results of Tests on Brick conducted in accordance with ASTM C67-12 Standard Method for Sampling and

				03/11/2013						
Name:	Whitacre-Greer Fireproofing Company 1400 South Mahoning Avenue Alliance, OH 44601 (330) 206-2009			Plant: Report Number:		Whitacre-Greer Fireproofing Company WGFC-0056				
Phone: Fax:				Sampled Date: Lot: Product Code:		02/25/2013				
Sample Description:	4x8x2-1/4 #30 Series Paver Sealer Removed									
								Test Date		
Compressive Stren	qth	1	2	3	4	5	Average			

Compressive Strength		1	2	3	4	5	Average	
	psi	12,844	15,392	17,179	13,537	15,228	14,836	03/01/2013
	MPa	88.6	106.1	118.4	93.3	105.0	102.3	

Jh Suder

John Sanders, Ph.D., PE, Director

Hang W. Jacker

Gary W. Parker, Laboratory Supervisor